

Product show



1. مجموعة متنوعة من المواد الخام من قبل نسبة معينة خلط ، في النشاط



2. تسخين وتصيح ساخنة البلاط- pref المواد الخام المختلطة هي



3. ثم من خلال ضغط القالب ، قم بإدخال صب القالب ، التبريد ، من خلال جهاز الجر الذي تم إدخاله ببطء



4. لتحقيق طول الأعراف قطع. بعد خارج الاصطناعي.







Purplish Red



Brick Red



Sky Blue



Black



Dark Green

Product name		ASA Synthetic Resin Roof Tile			
Material		ASA(Acrylonitrile Styrene acrylate copolymer)+PVC(Polyvinyl chloride)			
Type		Spanish Style			
Overall Width		1050mm			
Effective Width		960mm			
Thickness		2.3mm—3.0mm			
Length		Customized(According to the size of container)			
Color		Customized			
Purlin Spacing		660mm			
Thickness		2.3mm	2.5mm	2.8mm	3.0mm
Weight (kg/SQM)		4.6	5.0	5.6	6.0
Container Load capacity	20 GP (21 Tons)	4500	4200	3750	3500
	40 GP (26 Tons)	5600	5200	4600	4300
Feature		1.Excellent Anti-corrosion Performance 2.Good Waterproof Performance 3.Fire Resistance 4.Heat insulation 5.Sound insulation 6.Weather fastness,ageing resistance			
Package		Nude or standard export package			

Item No.	Name	Picture	Item No.	Name	Picture
1	ASA Synthetic Resin Tile		7	Main Ridge Tile Head	
2	Main Ridge Tile			Main Ridge Turnup	
3	Tilted Ridge Tile		8	Four-way	
4	Tilted Ridge Tile Head		9	Left / Right Eave Sealing Tile	
	Tilted Ridge Turnup		10	Guide Plate Tile	
5	Modern eave drip tile		11	Vertical Wall Flashing Tile	
	Antique eave drip tile		12	Screw And Hat	
6	Three-way				

Accessories





Certificate



Foshan Supervision Testing Centre of Quality and Metrology
Test Report

No.	Item	Unit	Requirement	Result	Remark
1	Appearance	---	The color of the sheet is uniform. There shall be no bubble, void or visible impurities on the surface. Edge of the film should be clean without burr. Direction shall be clear, and both sides are mirror.	Confirmed	Pass
2	Width deviation	mm	±3	0	Pass
3	Thickness deviation	mm	±0.2	-0.02	Pass
4	Density	g/cm ³	---	1.193	---
5	Tensile strength	MPa	≥28	33	Pass
6	Elongation at break	%	≥30	33	Pass
7	Yelling full impact (1kg, 2m)	---	No profuse cracks or cracks after impact test.	Confirmed	Pass
8	Acid resistance (10% H ₂ SO ₄ /24h)	---	No obvious color change, no delamination phenomenon.	Confirmed	Pass
9	Alkal resistance (10% NaOH/24h)	---	No obvious color change, no delamination phenomenon.	Confirmed	Pass
10	Flame retardancy (UL94V-0)	mm	≤10	12	Pass
11	Change value	%	≤10	7.91	Pass

Foshan Supervision Testing Centre of Quality and Metrology
Test Report

No.	Item	Unit	Requirement	Result	Remark
1	Appearance	---	The surface should be smooth with uniform texture after rolling, cracks, hole, marks before, surface pitting, etc. are not allowed.	Confirmed	Pass
2	Surface layer thickness	mm	0.01-0.1	0.08	Pass
3	Tensile strength	MPa	≥20	26	Pass
4	Tensile at break	%	≥20	40	Pass
5	Flexural strength	MPa	≥16	17	Pass
6	Flexural elastic modulus	MPa	≥2200	2620	Pass
7	Impact	kJ/m ²	≥1.5	2.18	Pass
8	Heat resistance (100°C, 2h)	---	No permanent cavity or crack after impact test.	Confirmed	Pass
9	Heat resistance (100°C, 2h)	---	No permanent cavity or crack after impact test.	Confirmed	Pass
10	Heat resistance (100°C, 2h)	---	No permanent cavity or crack after impact test.	Confirmed	Pass
11	Heat resistance (100°C, 2h)	---	No permanent cavity or crack after impact test.	Confirmed	Pass
12	Heat resistance (100°C, 2h)	---	No permanent cavity or crack after impact test.	Confirmed	Pass
13	Heat resistance (100°C, 2h)	---	No permanent cavity or crack after impact test.	Confirmed	Pass
14	Heat resistance (100°C, 2h)	---	No permanent cavity or crack after impact test.	Confirmed	Pass
15	Heat resistance (100°C, 2h)	---	No permanent cavity or crack after impact test.	Confirmed	Pass
16	Heat resistance (100°C, 2h)	---	No permanent cavity or crack after impact test.	Confirmed	Pass
17	Heat resistance (100°C, 2h)	---	No permanent cavity or crack after impact test.	Confirmed	Pass
18	Heat resistance (100°C, 2h)	---	No permanent cavity or crack after impact test.	Confirmed	Pass
19	Heat resistance (100°C, 2h)	---	No permanent cavity or crack after impact test.	Confirmed	Pass
20	Heat resistance (100°C, 2h)	---	No permanent cavity or crack after impact test.	Confirmed	Pass



Our Factory



Our Customer



Packaging



FAQ

هل منتج أو تاجر؟*

نعم ، نحن مصنع حقيقي ، نسعى جاهدين لتقديم أفضل خدمة عملاء ممكنة ، إذا كنت بحاجة إلى منتج خاص آخر ، فسنبذل قصارى جهدنا لمساعدتك ، حتى تتمكن من بناء علاقة تجارية طويلة الأجل.

هل يمكنني طلب المنتج الذي أريد وضعه في ملف التعريف؟*

بالطبع ، يمكنك أيضًا إنتاج المنتجات وفقًا لطلباتك التفصيلية*

يمكنك وضع العلامة التجارية شركتي على منتجاتك؟*

لكننا نحتاج إلى بعض المعلومات عن شركتك. ODM و OEM نعم ، نحن نقبل خدمة*

كيفية تثبيت ورقة التسقيف؟*

يرجى الاتصال موظفي الخدمة لدينا ، لدينا فيديو التثبيت لك*

يمكنك تقديم عينات بالنسبة لي لفتح السوق والاختبار ؟؟؟؟*

نعم ، يمكننا. يمكننا تقديم عينات مجانية لك ، هل يمكن أن تدفع تكلفة الشحن؟ يرجى الاتصال موظفي الخدمة* لدينا.

ما هو مصطلح التجارة الخاصة بك؟*

مقدما ، والتوازن قبل الشحن % 30 T / T :الدفع *

% مهلة الإنتاج: في غضون 7 أيام عمل بعد إيداع 30

ميناء الشحن فوب: فوشان ، قوانغتشو ، شنتشن

Contact us

Tel:+86-13702632466

Fax:0086-757-81848277

Skype:jimhuang0.0

Whatsapp:+86 137 0263 2466

E-mails:sales08rooftile@zxc9999.com

Add:Xiebian industrial Area,Danzao Town,Nanhai District,
Foshan City,Guangdong Province

-Wechat-

